






Supported by National Institute of Urban Affairs, Department of Local Self Government

Text Isha Dash, Prerna Prasad, Ravi K Kalal

Graphics, Drawings and Design concept: Twist Open Innovations

Images CDD Society

© CDD Society and NIUA 2017. All rights reserved



RAPID ASSESSMENT OF 

THE FAECAL SLUDGE AND 
SEPTAGE SANITATION 
SITUATION IN 10  0  TOWNS OF 
RAJASTHAN

1



Sanitation is a priority for Rajasthan. We are committed to contributing to achieving the targets set 

forth by Hon’ble Prime Minister under the Swachh Bharat Mission (Urban), for an open Defecation 

Free India by 2019. Our State Government and Urban Local Bodies are providing a matching agent to 

the central SBM grant for toilet construction, including additional Rs. 4000 from SFC grants available 
[...]
of 30mg/l in 11 minutes after the liquid 

passes through the fabrics.

No

4 Deep Row 

Entrenchment

Deep row entrenchment is a process which involves digging deep pits or 

trenches, filling them up with sludge and covering with soil. Trees which are 

then planted on top benefit from the organic matter and nutrients that are 

slowly released from the faecal sludge (FS).

Sludge Stabilisation Typically between 

100 to 120 m2 (200 

m long, 0.6 m width 

and 1.2 to 1.5 m 

depth

Depends on 

labor cost

Able to achieve the capture of 98% of 

solids from the sludge

Yes

5 Unplanted Drying 

Bed

UPDB are shallow filter tank filled with graded gravel mainly used for 

dewatering of stabilized sludge. The drying process in a drying bed is based 

on drainage of liquid through the sand and gravel to the bottom of the 

bed, and evaporation of water from the surface of the sludge.

Dewatering Total area depends 

on the daily 

generation of FS and 

drying period

10000 - 

12500 per 

m2

10000/

month

SS :- 60 - 80 %

COD :- 70 -90%

NH4+_N :- 40 -60%

TS :- 80%

N-NH4 :- 50%

SLR :- 70-475 kg TS/m2.yr

Helminth eggs :- 100%

BOD :- 60%

N removals of 35-70%.

No

6 Planted Drying 

Bed

PDBs are loaded with layers of sludge that are subsequently dewatered and 

stabilised through multiple physical and biological mechanisms

Sludge Stabilization 

and Dewatering

50 to 70 m2/m3/day 800 to 2000 

per sq. ft

8000/

month

Ts content of the Dewatered sludge varied 

from 20- 25%

70-80% TS, 96-99% SS, and 95-98% tot. 

COD (TCOD) removals were achieved in the 

liquid fraction of the septage.

No

7 Thermal Drying-

LadePa & Pulse 

Combustion 

Dryer

The LaDePa (Latrine Dehydration Pasteurisation) is a drying technique which 

is a combination of a belt and a Medium Wave Infrared Radiation drying 

section

NA NA NA NA NA Yes

108



SL 

NO

TECHNOLOGY 

NAME

TECHNOLOGY DESCRIPTION TREATMENT 

PRINCIPLE 

ADDRESSED

LAND 

REQUIREMENT

CAPEX IN 

INR

OPEX IN 

INR

TREATMENT EFFICIENCY REUSE 

OPTIONS

STAND 

ALONE 

(YES/NO)

1 Imhoff Tank Imhoff tank is a primary treatment technology for raw wastewater. It is 

designed for solid-liquid separation and digestion of the settled sludge. 

Imhoff tanks are ideal for small communities.

Solid-liquid separation Variable It removes 25 to 50% of COD (Chemical 

Oxygen Demand), reduces suspended 

solids by 50 to 70% but pathogen removal 

remains low

No

2 Screening The screen and Grit chamber is a basin to trap large solids (rags, paper, 

plastics, and metals)using different size screens and for settling of grits 

(sand, gravel, cinder). The solids collected in this chamber removed regularly 

and disposed safely

Screening Variable No

3 Geotextile bags 

and tubes

Geo tube - Dee bags are porous tubular containers fabricated with high 

strength woven geo-textiles (polyethylene material) mainly used for 

dewatering sludge. The solids are contained in the bag, whereas the filtrate 

is drained out of the pores in the bags.

Solid-Liquid 

Seperation

Variable 1200 – 1500 

per m3

Effluent can reach the discharge standard 

of 30mg/l in 11 minutes after the liquid 

passes through the fabrics.

No

4 Deep Row 

Entrenchment

Deep row entrenchment is a process which involves digging deep pits or 

trenches, filling them up with sludge and covering with soil. Trees which are 

then planted on top benefit from the organic matter and nutrients that are 

slowly released from the faecal sludge (FS).

Sludge Stabilisation Typically between 

100 to 120 m2 (200 

m long, 0.6 m width 

and 1.2 to 1.5 m 

depth

Depends on 

labor cost

Able to achieve the capture of 98% of 

solids from the sludge

Yes

5 Unplanted Drying 

Bed

UPDB are shallow filter tank filled with graded gravel mainly used for 

dewatering of stabilized sludge. The drying process in a drying bed is based 

on drainage of liquid through the sand and gravel to the bottom of the 

bed, and evaporation of water from the surface of the sludge.

Dewatering Total area depends 

on the daily 

generation of FS and 

drying period

10000 - 

12500 per 

m2

10000/

month

SS :- 60 - 80 %

COD :- 70 -90%

NH4+_N :- 40 -60%

TS :- 80%

N-NH4 :- 50%

SLR :- 70-475 kg TS/m2.yr

Helminth eggs :- 100%

BOD :- 60%

N removals of 35-70%.

No

6 Planted Drying 

Bed

PDBs are loaded with layers of sludge that are subsequently dewatered and 

stabilised through multiple physical and biological mechanisms

Sludge Stabilization 

and Dewatering

50 to 70 m2/m3/day 800 to 2000 

per sq. ft

8000/

month

Ts content of the Dewatered sludge varied 

from 20- 25%

70-80% TS, 96-99% SS, and 95-98% tot. 

COD (TCOD) removals were achieved in the 

liquid fraction of the septage.

No

7 Thermal Drying-

LadePa & Pulse 

Combustion 

Dryer

The LaDePa (Latrine Dehydration Pasteurisation) is a drying technique which 

is a combination of a belt and a Medium Wave Infrared Radiation drying 

section

NA NA NA NA NA Yes

Continued to next page 109



SL 

NO

TECHNOLOGY 

NAME

TECHNOLOGY DESCRIPTION TREATMENT 

PRINCIPLE 

ADDRESSED

LAND 

REQUIREMENT

CAPEX IN 

INR

OPEX IN 

INR

TREATMENT EFFICIENCY REUSE 

OPTIONS

STAND 

ALONE 

(YES/NO)

8 Settling tank Settling tank is a pre-treatment devise which

ensures maximum settling (gravity settling or forced settling through 

addition of lime) of solid particles present in the faecal sludge waste for 

fixed duration of time.

Solid-Liquid 

Separation

Depends on Volume 

of Sludge 

10000 to 

15000 per 

Cum

NA Reduce the load/volume of liquid entering 

the dewatering modules

No

9 Soil 

biotechnology 

(SBT)

SBT is a major paradigm shift in waste processing. Sewage treatment 

is just one application among many – it can be used for arsenic/iron 

removal, hospital waste processing, industrial wastewater processing & 

air purification and so on.  Unlike a conventional STP or septic tank where 

periodically the sludge has to be offloaded, everything is consumed within 

the plant in this SBT based STP

Effluent Treatment 

(Sedimentation, 

Filtration, Biochemical 

Process)

5kld – tens of MLD 10,000 – 

15,000/kld

1000 – 

1500 kld/

year

Horticulture, 

cooling 

systems

Yes

10 Waste 

stabilization 

pond

The treatment system – two twin batch-

Operated sedimentation tanks. The treatment system – two twin batch-

operated sedimentation tanks followed by a series of ponds treating 

septage and public toilet

sludge

Septage and Effluent 

Treatment

0.80-2.3 ha/MLD 1.5-4.5 

millions/MLD

0.06 – 0.1 

millions/

MLD/year

SS > 5000 mg/l

BOD > 500 mg/l (75-80%0

NH4 = 800 - 1000 mg/l

TS: 75-80%

COD:  74-78%

E.coli: 60.99.9%

Yes for 

waste 

water only

11 Activated Sludge 

Process

An activated sludge process refers to a multi-chamber reactor unit that 

makes use of highly concentrated microorganisms to degrade organics and 

remove nutrients from wastewater to produce a high-quality effluent. To 

maintain aerobic conditions and to keep the activated sludge suspended, a 

continuous and well-timed supply of oxygen is required.

Effluent Treatment 0.15-0.25 ha/MLD 20-40lakhs/

MLD

3-5lakhs/

MLD/year

BOD < 20mg/l (85-92%)

TSS < 30mg/l

SS: 75-80%

COD: 93-94%

E.coli: 60-90%

Yes for 

waste 

water only

12 Upflow 

Anaerobic Sludge 

Blanket

The upflow anaerobic sludge blanket reactor (UASB) is a single 

tank process in an anaerobic centralised or decentralised industrial 

wastewater or blackwater treatment system achieving high removal 

of organic pollutants.

Effluent/WW 

Treatment

0.2-0.3 ha/MLD 25-35lakhs/

MLD

80000-

170000/

MLD/year

TS: 75 – 80%

SS: 75-85%

BOD- 60-80%

Yes for 

waste 

water only

13 Sequential Batch 

Reactor

It is a type of activated sludge system for wastewater treatment, in this 

system wastewater is added to a single batch reactor to remove undesirable 

components and then discharged or reused.

Effluent/WW 

Treatment

0.055 ha/MLD 11.5 million/

MLD

45.12 

millions/

MLD/year

BOD removal: 85-98 %

TSS : 85-98%

Yes for 

waste 

water only

14 Membrane Bio 

reactor (MBR)

MBR is a wastewater treatment processes where a perm-selective 

membrane eg microfiltration or ultrafiltration is integrated with a biological 

process – a suspended growth bioreactor.

Effluent/WW 

Treatment

0.045 ha/MLD 10.8 millions/

MLD

83.25 

millions/

MLD/year

BOD upto 2mg/l (90%)

COD upto 20mg/l (95%)

TSS upto 2mg/l

SS: 90%

Yes for 

waste 

water only

15 Moving Bed Bio 

Reactor (MBBR)

MBBR system consists of an aeration tank (similar to a activated sludge 

tank) with special plastic carriers that provide a surface where a biofilm can 

grow. The carriers are made of a material with a density close to the density 

of water (1 g/cm3)

Effluent/WW 

Treatment

0.055ha/MLD 11 millions/

MLD

63.81 

millions/

MLD/year

Toilet 

flushing, 

Horticulture

Yes for 

waste 

water only

16 Vermi- 

composting

Vermicompost is the product of the composting process using various 

species of worms, usually red wigglers, white worms, and other 

earthworms, to create a heterogeneous mixture of decomposing vegetable 

or food waste, bedding materials, and vermicast. This process of producing 

vermicompost is called vermicomposting

Treatment of Sewage 

Sludge/Dried Sludge 

from FSTP

1,000m2/MLD 3,00,00,000 /

MLD

8,00,00,

000/MLD/

year

Pathogen removal/pathogen inactivation Fertiliser for 

farming/

agriculture

No

110



SL 

NO

TECHNOLOGY 

NAME

TECHNOLOGY DESCRIPTION TREATMENT 

PRINCIPLE 

ADDRESSED

LAND 

REQUIREMENT

CAPEX IN 

INR

OPEX IN 

INR

TREATMENT EFFICIENCY REUSE 

OPTIONS

STAND 

ALONE 

(YES/NO)

8 Settling tank Settling tank is a pre-treatment devise which

ensures maximum settling (gravity settling or forced settling through 

addition of lime) of solid particles present in the faecal sludge waste for 

fixed duration of time.

Solid-Liquid 

Separation

Depends on Volume 

of Sludge 

10000 to 

15000 per 

Cum

NA Reduce the load/volume of liquid entering 

the dewatering modules

No

9 Soil 

biotechnology 

(SBT)

SBT is a major paradigm shift in waste processing. Sewage treatment 

is just one application among many – it can be used for arsenic/iron 

removal, hospital waste processing, industrial wastewater processing & 

air purification and so on.  Unlike a conventional STP or septic tank where 

periodically the sludge has to be offloaded, everything is consumed within 

the plant in this SBT based STP

Effluent Treatment 

(Sedimentation, 

Filtration, Biochemical 

Process)

5kld – tens of MLD 10,000 – 

15,000/kld

1000 – 

1500 kld/

year

Horticulture, 

cooling 

systems

Yes

10 Waste 

stabilization 

pond

The treatment system – two twin batch-

Operated sedimentation tanks. The treatment system – two twin batch-

operated sedimentation tanks followed by a series of ponds treating 

septage and public toilet

sludge

Septage and Effluent 

Treatment

0.80-2.3 ha/MLD 1.5-4.5 

millions/MLD

0.06 – 0.1 

millions/

MLD/year

SS > 5000 mg/l

BOD > 500 mg/l (75-80%0

NH4 = 800 - 1000 mg/l

TS: 75-80%

COD:  74-78%

E.coli: 60.99.9%

Yes for 

waste 

water only

11 Activated Sludge 

Process

An activated sludge process refers to a multi-chamber reactor unit that 

makes use of highly concentrated microorganisms to degrade organics and 

remove nutrients from wastewater to produce a high-quality effluent. To 

maintain aerobic conditions and to keep the activated sludge suspended, a 

continuous and well-timed supply of oxygen is required.

Effluent Treatment 0.15-0.25 ha/MLD 20-40lakhs/

MLD

3-5lakhs/

MLD/year

BOD < 20mg/l (85-92%)

TSS < 30mg/l

SS: 75-80%

COD: 93-94%

E.coli: 60-90%

Yes for 

waste 

water only

12 Upflow 

Anaerobic Sludge 

Blanket

The upflow anaerobic sludge blanket reactor (UASB) is a single 

tank process in an anaerobic centralised or decentralised industrial 

wastewater or blackwater treatment system achieving high removal 

of organic pollutants.

Effluent/WW 

Treatment

0.2-0.3 ha/MLD 25-35lakhs/

MLD

80000-

170000/

MLD/year

TS: 75 – 80%

SS: 75-85%

BOD- 60-80%

Yes for 

waste 

water only

13 Sequential Batch 

Reactor

It is a type of activated sludge system for wastewater treatment, in this 

system wastewater is added to a single batch reactor to remove undesirable 

components and then discharged or reused.

Effluent/WW 

Treatment

0.055 ha/MLD 11.5 million/

MLD

45.12 

millions/

MLD/year

BOD removal: 85-98 %

TSS : 85-98%

Yes for 

waste 

water only

14 Membrane Bio 

reactor (MBR)

MBR is a wastewater treatment processes where a perm-selective 

membrane eg microfiltration or ultrafiltration is integrated with a biological 

process – a suspended growth bioreactor.

Effluent/WW 

Treatment

0.045 ha/MLD 10.8 millions/

MLD

83.25 

millions/

MLD/year

BOD upto 2mg/l (90%)

COD upto 20mg/l (95%)

TSS upto 2mg/l

SS: 90%

Yes for 

waste 

water only

15 Moving Bed Bio 

Reactor (MBBR)

MBBR system consists of an aeration tank (similar to a activated sludge 

tank) with special plastic carriers that provide a surface where a biofilm can 

grow. The carriers are made of a material with a density close to the density 

of water (1 g/cm3)

Effluent/WW 

Treatment

0.055ha/MLD 11 millions/

MLD

63.81 

millions/

MLD/year

Toilet 

flushing, 

Horticulture

Yes for 

waste 

water only

16 Vermi- 

composting

Vermicompost is the product of the composting process using various 

species of worms, usually red wigglers, white worms, and other 

earthworms, to create a heterogeneous mixture of decomposing vegetable 

or food waste, bedding materials, and vermicast. This process of producing 

vermicompost is called vermicomposting

Treatment of Sewage 

Sludge/Dried Sludge 

from FSTP

1,000m2/MLD 3,00,00,000 /

MLD

8,00,00,

000/MLD/

year

Pathogen removal/pathogen inactivation Fertiliser for 

farming/

agriculture

No

Continued to next page 111



SL 

NO

TECHNOLOGY 

NAME

TECHNOLOGY DESCRIPTION TREATMENT 

PRINCIPLE 

ADDRESSED

LAND 

REQUIREMENT

CAPEX IN 

INR

OPEX IN 

INR

TREATMENT EFFICIENCY REUSE 

OPTIONS

STAND 

ALONE 

(YES/NO)

17 Co-Composting Co-composting is composting of a mixture of organic solid waste  and 

faecal sludge with pre-defined moisture content (40-60%) at specified 

condition

Pathogen Removal/in 

Activation of FS

150 to 200 m2 for a 

load of 1 ton/day

12 - 15 Lacs 

per ton

Pathogen inactivation and increase in 

carbon content of dried FS

Fertiliser for 

farming/

agriculture

No

18 Trickling Filter Cocopeat works under the principle of physical and bio-filtration. The 

treatment module is used as a secondary treatment system for treatment of 

concentrated wastewater from different sources.

Effluent Treatment 3 to 5 m2 per m3 1.5 Lacs per 

cubic meter

Treated 

effluent can 

be used 

for farming 

or safely 

dipose

No, 

screening  

might be 

required

19 DEWATS DEWATS applications are based on the principle of low-maintenance since 

most important parts of the system work without technical energy inputs 

for treatment of organic wastewater from different sources

Effluent and WW 

Treatment

5 to 8 sq.m per Cum 40000 to 

60000 per 

Cum

3 to 5% 

of CAPEX

Treatment efficiency falls in the range of 

80-90%

Irrigation, 

toilet 

flushing, 

horticulture

Yes

20 Lime Stabilization Lime is added to the sludge mainly for thickening the sludge which leads 

to easier settling of solids, reduction in inactivation of pathogens and 

considerable amount of sludge stabilization.  Usually 5 kg of lime per cum 

of sludge is added

FS treatment, solid-

Liquid Separation, 

Sludge Stabiilisation

Depends on the 

volume of sludge to 

be treated

10000 to 

15000 per 

Cum

High No

21 Anaerobic 

Digestion

This treatment unit works on the principle of anaerobic digestion where the 

organic matter is converted more stable organic components.

Sludge Stabilization 

and Digestion

Depends on volume 

of FS

15000 to 

25000 per 

Cum

Efficient stabilization, removal of moisture 

content is faster in further modules

No, 

process of 

dewatering 

and 

filtration 

after this

22 Omni Processor Omni Processor is a combination of physical, biological or chemical 

treatment processes for treating faecal sludge in developing countries.

Complete Processing 

of FS

Treated 

wastewater 

of drinking 

quality

Yes, it is a 

complete 

unit of FS 

treatment

23 Oxidation Pond Oxidation ponds, also called lagoons or stabilization ponds are large, 

shallow ponds designed to treat wastewater through the interaction of 

sunlight, bacteria, and algae.

Effluent/WW 

Treatment

30-80 

million/MLD

0.2-1.0 

millions/

MLD/year

BOD: 90%

COD: 85%

TSS: 90%

Farming No

24 Duckweed Pond The duckweed based waste water treatment system in conjunction with 

pisciculture is one such technology that has the potential of offering 

effective wastewater treatment besides providing economic returns as well 

as generating employment opportunities in the rural areas.

Wastewater 

Treatment

2-6ha/MLD

With 6-7days of 

retention time

1.5 – 4.5 

million/MLD

0.18 

million/

MLD/year

Pisiculture, 

farming

Yes

112



SL 

NO

TECHNOLOGY 

NAME

TECHNOLOGY DESCRIPTION TREATMENT 

PRINCIPLE 

ADDRESSED

LAND 

REQUIREMENT

CAPEX IN 

INR

OPEX IN 

INR

TREATMENT EFFICIENCY REUSE 

OPTIONS

STAND 

ALONE 

(YES/NO)

17 Co-Composting Co-composting is composting of a mixture of organic solid waste  and 

faecal sludge with pre-defined moisture content (40-60%) at specified 

condition

Pathogen Removal/in 

Activation of FS

150 to 200 m2 for a 

load of 1 ton/day

12 - 15 Lacs 

per ton

Pathogen inactivation and increase in 

carbon content of dried FS

Fertiliser for 

farming/

agriculture

No

18 Trickling Filter Cocopeat works under the principle of physical and bio-filtration. The 

treatment module is used as a secondary treatment system for treatment of 

concentrated wastewater from different sources.

Effluent Treatment 3 to 5 m2 per m3 1.5 Lacs per 

cubic meter

Treated 

effluent can 

be used 

for farming 

or safely 

dipose

No, 

screening  

might be 

required

19 DEWATS DEWATS applications are based on the principle of low-maintenance since 

most important parts of the system work without technical energy inputs 

for treatment of organic wastewater from different sources

Effluent and WW 

Treatment

5 to 8 sq.m per Cum 40000 to 

60000 per 

Cum

3 to 5% 

of CAPEX

Treatment efficiency falls in the range of 

80-90%

Irrigation, 

toilet 

flushing, 

horticulture

Yes

20 Lime Stabilization Lime is added to the sludge mainly for thickening the sludge which leads 

to easier settling of solids, reduction in inactivation of pathogens and 

considerable amount of sludge stabilization.  Usually 5 kg of lime per cum 

of sludge is added

FS treatment, solid-

Liquid Separation, 

Sludge Stabiilisation

Depends on the 

volume of sludge to 

be treated

10000 to 

15000 per 

Cum

High No

21 Anaerobic 

Digestion

This treatment unit works on the principle of anaerobic digestion where the 

organic matter is converted more stable organic components.

Sludge Stabilization 

and Digestion

Depends on volume 

of FS

15000 to 

25000 per 

Cum

Efficient stabilization, removal of moisture 

content is faster in further modules

No, 

process of 

dewatering 

and 

filtration 

after this

22 Omni Processor Omni Processor is a combination of physical, biological or chemical 

treatment processes for treating faecal sludge in developing countries.

Complete Processing 

of FS

Treated 

wastewater 

of drinking 

quality

Yes, it is a 

complete 

unit of FS 

treatment

23 Oxidation Pond Oxidation ponds, also called lagoons or stabilization ponds are large, 

shallow ponds designed to treat wastewater through the interaction of 

sunlight, bacteria, and algae.